
 

 

  
 
 
 
 
 
  
 
 
 
 
 
 

 
 

Cooktown 

Drinking Water Quality Management Plan 

 

 



Cooktown Site Based Drinking Water Quality Management Plan V5 P a g e  | i 
  

  
 
 
 
 

+ DOCUMENT CONTROL SHEET 

 
 

Bligh Tanner Pty Ltd 
ABN 32 061 537 666 

Level 9 
269 Wickham Street 
PO Box 612 
Fortitude Valley 
Qld 4006 Australia 

T +61 7 3251 8555 
F +61 7 3251 8599 
blightanner@blightanner.com.au 
blightanner.com.au 

+ DOCUMENT 

Cooktown Site Based DWQMP 

+ JOB NUMBER 

2015.521.400 

+ PROJECT CONSULTANT 

Dr Michael Lawrence 

+ CLIENT 

Cook Shire Council 

+ CLIENT CONTACT 

Dr Robyn Maddalena 

 
 
 
REGISTERED SERVICE PROVIDER: COOK SHIRE COUNCIL 
ADDRESS:    10 FURNEAUX ST 
[...]
river was in flood, accompanyed by a strict sampling regime (to DNRME’s requirements) to determine that the 
releases were not having a detrimental impact on the River. Analyses of the water quality (collected and analysed 
in a NATA Certified Lab, by Bluestone Tin) had shown at the time that Antimony & Arsenic and to a lesser degree 
Fluoride & Nickel were elevated in the tailings dam. Cook Shire Council was in close contact with DNRME at the 
time as Cooktown’s water was being drawn off below the discharge point and was a cause of concern. DNRME 
confirmed with Cook Shire Council that the releases and subsequent sampling had proven that there was was no 
threat to the Cooktown Water supply as the level of dilution had reduced the parameters in question to be 
negligable. The mine has not operated now for approximately 13 years, and is not considered to increase the risk 
of any parameter.   
 
Below the mine, the Wallaby Creek (a major tributary) enters the Annan. There is a very small village (Rossville) 
that is adjacent to the Wallaby. There is no sewerage system in Rossville so the residents use septic tanks. Below 
the confluence, the Annan River breaks out of the rainforest and into open woodlands before making its way to 
the upper limits of the Annan Esturary with still limited human impact in the more accessible areas. Google Earth 
Map overleaf shows the location of Cooktown, the Annan Treatment Plant, the location of the ex Collingwood 
Tin mine, and the general Headwaters area of the Annan River 
 
Figure 2 Annan River Catchment 

 
   

General headwaters 
of the Annan River 



Cooktown Site Based Drinking Water Quality Management Plan V5 P a g e  | 3 
  

  
 
 
 
 

1.4 Duckfarm Borefields 

The Borefields consist of 6 production bores and a Treatment Plant. 
 
Table 1 Bore Details 

Bore Name Bore Depth Bore Capacity Pump Type 
Leons Bore 48.5m 3.0 L/s Electric Submersible 
China 1 Bore 47m 2.0 L/s Electric Submersible 
Gravel Pit Bore 49m 3.0 L/s Electric Submersible 
Tully Bore 55m 4.0 L/s Electric Submersible 
Lovers Bore 52m 3.0 L/s Electric Submersible 
Sykes Bore 48m 1.5 L/s Electric Submersible 

 
The Cooktown Borefields were part of the original water supply for Cooktown.  They have not been a primary 
source since the early nineties. The Borefields supplemented supply during periods of high Annan river 
turbidity.  Since Borefields were last used after Cyclone Ita in 2014. The installation of the sedimentation tank 
at the Annan Treatment Plant in 2009, allows the Annan WTP to treat higher turbidity water.  In 2021, the raw 
water pumps and clean water pumps at Leons Bore received an upgrade.  Switchboards have been replaced at 
Leons bore, Tully bore and Lovers bore.  Duckfarm Borefield  is now being used to supply water for road making 
and maintenance. Water from the Duckfarm can be chlorinated and feed to town in an emergency.  The water 
meets the ADWG health guidelines but not the iron and manganese aesthetic guideline.  Further upgrades will 
involve iron and manganese removal via filtration.  This is funding dependent.  
 
Cooktown’s Duckfarm Borefields are situated on Lot 98SP105917 approximately 4.7 km West / South West from 
the centre of Cooktown and to the East of Mt Tully. The Duckfarm Borefields occupies an area of approximately 
5 km2 and is defined by a physiographic catchment bounded by moderate ridges on the eastern, western & 
southern sides. The northern boundary of the Borefields is a tidal, mangrove flat associated with Four-Mile creek, 
which is an estuary of the Endeavour River. The terrain of the Borefields is generally undulating and moderately 
timbered with restricted public access. There are no forms of human development or activities within the 
catchment area. The Hodgkinson Formation is the main aquifer underlying the Duckfarm Borefields and acts as 
a semi confined aquifer. All bores are concrete sealed with the bore casing generally extending 0.6mm above 
surface level to prevent surface water entering the bore.  
 

1.4.1 Natural recharge 
Water Resources conducted extensive water level plots, and collected rainfall data over several years in the mid 
80’s, and calculated that rainfall events of less than 100mm’s had little impact on the ground water levels, 
however the for the 4 months of the Wet season (Jan – April) when rainfall figures are considerably higher than 
the 100mm’s then the majority of the recharging occurs then. An average natural recharge was calculated to be 
approximately 275ML over the entire Borefield.  The total volume of ground water in storage was calculated to 
be in the vicinity of 6770ML. 
 

2 INFRASTRUCTURE  

2.1 Annan WTP  

Catchment to tap and treatment plant schematics for the Cooktown Scheme are provided in the following 
pages. 
 
The Annan WTP is manned during working hours while its manned so an operator is on hand should something 
malfunction.  The Annan WTP is currently required to run approximately  11 hours per day in the wet season 
and 14 hours in the dry season daily.  
 



Cooktown Site Based Drinking Water Quality Management Plan V5 P a g e  | 4 
  

  
 
 
 
 

Plant Start up:  
The process starts when the Cooktown Reservoir either reaches the “Low Level” set point, or an operator 
overrides the set point to initiate a fill from the Annan, either method opens a solenoid valve in Cooktown that 
allow water to gravity feed from the Annan High Level Reservoir to the Cooktown High Level Reservoir. 
 
The Cooktown solenoid valves remains open until either the Cooktown Reservoir is full or an operator 
overrides the full set point. Left to its own devices the solenoid valve in Cooktown will open and close 
automatically on demand, whatever time of the day or night, however it is preferable to control the opening 
(usually early in the morning) so that the operators are working and can monitor treatment processes and 
perform their daily water quality tests. 
 
The solenoid valve is PLC controlled which allows the Cooktown operators to override the start set point to 
open the solenoid valve, and they can override the full set point to close the solenoid valve and alternatively, 
the operators can lockout the solenoid valve to prevent it opening at all. The operators at the Annan WTP can 
also override the opening set point to open the solenoid provided it’s not “Locked out”  
 
When activated the solenoid valve opens relatively quickly allowing the water to flow but on closing, it takes 
approximately 10 minutes to close to prevent water hammer.   
 
Once the Cooktown solenoid valve has opened and the water flows through to Cooktown, the level in the 
Annan High Level Reservoir drops until the level reaches the Treatment Plant Start-up Level which will then 
start the Treatment Plant. The Treatment Plant operator can also override the start signal without waiting until 
the Reservoir drops to this point. 
 
The on duty clean water pump starts to pump up to the Annan High Level Reservoir.  The clean water pump 
starts  the chlorinator, and the fluoride process. The clean water pumps draw water from the balance tank, 
lowering its level until the raw water start level is reached. This starts the on duty raw water pump located in 
the bottom of the Intake tower. Both the clean & raw water pumps auto alternate on fault, and on time run, 
the operator can also select the pump to run next. As the raw water flow rate ramps up, the entire chemical 
dosing skid cuts in when the raw water flow reaches 20 L/s, as well as the constant head pumps selected for 
duty. The chemical dosing skid and the constant head pumps generally start a few seconds after the duty raw 
water pump starts up.   
 



Cooktown Site Based Drinking Water Quality Management Plan  P a g e  | 5 
  

  
 
 
 
 

Figure 3 Catchment to tap schematic - Cooktown 

 



Cooktown Site Based Drinking Water Quality Management Plan  P a g e  | 6 
  

  
 
 
 
 

Figure 4 Annan Water Treatment Plant Schematic 

 



Cooktown Site Based Drinking Water Quality Management Plan  P a g e  | 7 
  

  
 
 
 
 

 
Table 2 Infrastructure Details  

Annan WTP 
Raw Water Type Surface Water 

% of supply 100 

Reliability 
Annan River stopped flowing briefly in 2002-3 during an 
exceptionally dry period, normally has a good flow all year 

Water quality issues High Turbidity levels after storm events 

Sourcing Infrastructure 
 

Intake in the River upstream of a mass concrete weir with 
approximately 400ML of impounded water 

Are there any sources that do not 
undergo treatment prior to supply? No 

 
Process 

Coagulation, Flocculation, Sedimentation, Filtration 
Chlorination & Fluoridation 

Design Capacity  3.6 ML/d  
Daily flow range 1.8 ML/d (Wet Season) – 2.3 ML/d (Dry Season) 

Chemicals added 
Soda Ash (if required),Alum, Polymer, Lime, Carbon Dioxide, 
Sodium Hypochlorite and Sodium Fluoride 

Standby chemical dosing facilities (Y/N) 
Standby dosing pumps for: Soda Ash, Alum, Polymer, Lime and 
Sodium Fluoride. 

Water sourced from and % Water is sourced 100% from the Annan River 
% of average day demand provided 100% 
% of scheme supply 
Distribution area supplied 100% 

Bypass 1 
Sedimentation can be bypassed, reverting back to Direct 
Filtration (This would have no impact to final water quality in 
the dry season) 

Bypass 2  
Raw water can be pumped direct to the Reservoir, bypassing all 
treatment other than Chlorination and Fluoridation.  

Disinfection Annan WTP  
Type Sodium Hypochlorite Dosing 
Dose rate Unknown (Dosing to maintain target residual level) 
Target residual levels ~1.5 mg/L (subject to temperature ~1.2 in winter) 
Duty/standby Yes 

Dosing arrangements 
PLC controlled with feedback from free chlorine residual 
analyser 

Alarms Yes chlorine residual under 0.4mg/L 

Auto shut-off arrangements 
Controlled by PLC via free chlorine residual analyser with 
control set points, shuts down when Clean Water Pumps Stops 

Trended on SCADA Yes 
Fluoridation Annan WTP 
Chemical Type Sodium Fluoride (Granular) 
Dose rate Variable - Flow Paced with Fluoride flow meter 
Target Dose 0.71 mg/L 
Duty/standby Yes 
Dosing arrangements PLC controlled with feedback from on line fluoride analyser 

Alarms 

Operators alerted via the SCADA or touch screens in 
Fluoridation building of any Fluoridation related Alarms or 
Warnings.  EDAC will phone out as water quality fault if fluoride 
is below 0.45mg/L or above 1.10mg/L. 



Cooktown Site Based Drinking Water Quality Management Plan  P a g e  | 8 
  

  
 
 
 
 

Status Display 

The  fluoride room has a touch screen which has both display 
and control of the fluoridation equipment, includes all tank 
levels, valve positions (open/closed), dosing pump flow rates, 
main water line flow rate, which day tank on duty, which dose 
pump on duty, the actual dose rate (of Fluoride).  Various 
warnings and prompts are displayed, and require an operator 
to acknowledge i.e. the operator is alerted when say Day tank 1 
has only 25% left in it, it will auto alternate duty to Day tank 2 
only if Day tank 2 level is greater than the shutdown level. It 
will alert the operator when the Day tanks have been 
alternated and require an operator to acknowledge. The 
operator can then refill the empty Day tank. All the above 
information is also available and controlled on the treatment 
plant SCADA screen. 

Auto shut-off arrangements 

Flow paced with Clean water pumps, controlled by PLC via on 
line fluoride analyser with control set points, shuts down if 
fluoride dose reaches a second High / Low set point, shuts 
down if main water line flow drops below 20 L/s, during a filter 
backwash, also  when Clean Water Pumps Stop 
Fluoride shuts down if both day tanks are empty, or both 
dosing pumps fail 

Fluoride Dose drift Alarm set points Low – 0.55 mg/L            High – 0.85 mg/L 
Fluoride Dosing Shutdown set points Low – 0.45 mg/L            High – 1.10mg/L 
Trended on SCADA Yes 
Disinfection New Pump Station  
Type Sodium Hypochlorite Dosing 
Dose rate Unknown (Dosing to maintain target residual level) 
Target residual levels 0.9 mg/L 
Duty/standby Yes 
Dosing arrangements Used only as a Backup system for High Level Reservoir 
Alarms No, Staff on site at least daily  
Auto shut-off arrangements Shuts off if zero flow 
Disinfection Four Mile Reservoir  
Type Sodium Hypochlorite Dosing 
Dose rate Unknown  
Target residual levels 0.6 mg/L 
Duty/standby No 
Dosing arrangements Dosing on a timer 
Alarms No. Staff on site at least daily  
Auto shut-off arrangements Timer 
Disinfection High Level Reservoir  
Type Sodium Hypochlorite dosing 
Dose rate Unknown (Dosing to maintain target residual) 
Target residual levels 0.9 mg/L 
Duty/standby Yes 

Dosing arrangements Chlorine analyser takes reading from recirculation pump and 
stops and starts dosing pump to maintain residual. 

Alarms No (No PLC at present) 

Auto shut-off arrangements Dosing pumps shut off when target chlorine residual level is 
reached. 

Disinfection Fire Station  Reservoir  
Type Sodium Hypochlorite Dosing 
Dose rate Unknown (Dosing to maintain target residual level) 



Cooktown Site Based Drinking Water Quality Management Plan  P a g e  | 9 
  

  
 
 
 
 

Target residual levels 0.6 mg/L 
Duty/standby Yes 
Dosing arrangements Reservoir recirculated.  Dosing pumps controlled Timer. 
Alarms No. Staff on site at least daily. 
Auto shut-off arrangements Timer 
Distribution and Reticulation System 
Pipe material A.C. D.I.,UPVC & Poly 

Age range 

A.C. up to 49 years old 
All new Water mains installed since 1990 have been UPVC with 
a few small Poly lines  
Oldest D.I. is 31 Y.O. 

Approximate % of total length A.C. 38.8%      D.I. 31.2%   UPVC 18.5%     Poly 11.5% 
Areas where potential long detention 
periods could be expected 

1 Area along Webber Esplanade has the potential for long 
detention periods  

Areas where low water pressure (eg < 12 
m) could be expected during peak or 
other demand  periods) 

No areas of low water pressure  

Annan Clean Water Reservoir 
Capacity (ML) 2 ML 
Roofed (Y/N) Yes 
Vermin-proof (Y/N) Yes 
Runoff directed off roof (Y/N) Yes 
Cooktown High Level Reservoir   
Capacity (ML) 3 ML 
Roofed (Y/N) Yes 
Vermin-proof (Y/N) Yes 
Runoff directed off roof (Y/N) Yes 
4 Mile Hill Reservoir   
Capacity (ML) 0.120 ML 
Roofed (Y/N) Yes 
Vermin-proof (Y/N) Yes 
Runoff directed off roof (Y/N) Yes 
Fire Station Reservoir   
Capacity (ML) 0.455 ML 
Roofed (Y/N) Yes 
Vermin-proof (Y/N) Yes 
Runoff directed off roof (Y/N) Yes 

 
Raw water intake:  
A circular concrete intake tower was built in the river bed, and is fitted with 4 intakes (at 4 different levels) on 
the downstream side of the tower.  The two bottom intakes are blanked off.  The second intake from the top is 
shut and the top intake is used as that’s where the best water quality is.  This intake has a stainless steel 
Johnson screen. There are 2 x 50 L/s Submersible Flygt Pumps in the tower.  These pumps auto alternate if one 
faults, and also auto alternates between duty & standby. 
 
 
Soda Ash Dosing:  
Soda Ash is used continuously to adjust pH before alum addition.  Soda ash also slightly raises the alkalinity of 
the raw water. There are 2 (duty / standby) soda ash dosing pumps which auto alternate on fault, and time, 
and the operator can also select the pump to run next. Soda ash is made into an 8% - 16% solution from 25 kg 
bags, and made up in a 2500 litre tank, this generally lasts for several weeks.   
 
 
 



Cooktown Site Based Drinking Water Quality Management Plan  P a g e  | 10 
  

  
 
 
 
 

Coagulation/Sedimentation:  
An on-line turbidity meter monitors the raw water turbidity, but this is not used for process control. There are 
2 alum dosing pumps with 0.25 L/m capacity.  These dose at a point about 15m further along than the soda ash 
dosing. Liquid alum is used as the primary coagulant.  
 
There are duty / standby alum dosing pumps which auto alternate on fault, and time, and the operator can also 